!“|Z

10.

HSD

COMMISSION MEETING MINUTES
January 22, 2019

Topic
Consent Agenda

a. Approval of Minutes

b. Contract Award

C. Task Order
d. Sole Source

Boat Harbor Treatment Plant Switchgear Replacement
Additional Appropriation, Contract Award and Task Order

Cooks Corner Collection System
Initial Appropriation

Middlesex Transmission Force Main Phase |
Initial Appropriation

Huxley Place to Middle Ground Boulevard Interceptor Force Main Extension

Agreement

Independence Boulevard Pressure Reducing Station (PRS) Modifications
Additional Appropriation and Task Order

Laskin Road Pressure Reducing Station Reliability Modifications
Additional Appropriation and Task Order

Pine Tree Pressure Reducing Station Reliability Modifications
[...]
construed to be, or shall constitute, a waiver of any other breach of this
Agreement. No waiver shall be binding unless in writing and signed by the
parties waiving the breach.

The failure of any party to seek redress for violation of or to insist upon the strict
performance of any covenant or condition of this Agreement shall not
prevent a subsequent act, which would have originally constituted a violation,
from having the effect of an original violation.

The rights and remedies provided by this Agreement are cumulative and the use
of any one right or remedy by any party shall not preclude or waive the right to
use any or all other remedies. Such rights and remedies are given in addition to
any other rights the parties may have by law, statute, ordinance or otherwise.

INTEGRATION

This Agreement constitutes the entire understanding among the parties. No
provision of this Agreement may be waived, modified or amended except by an
instrument signed by the party against whom the enforcement of such waiver,
modification or amendment is sought. No waiver by either party of any failure or
refusal by the other party to comply with its obligations hereunder shall be
deemed a waiver of any other or subsequent failure or refusal to comply.

Page 10 of 14




Agreement for Cost Sharing of the HRSD Huxley Place to Middle Ground Boulevard Interceptor Force
Main Extension (JR012100) and City of Newport News Huxley Place Sanitary Rehabilitation &
Replacement

IN WITNESS WHEREOF, the Hampton Roads Sanitation District Commission (HRSD)
has caused this Agreement to be signed on its behalf by its General Manager in
accordance with authorization granted at its regular meeting held on January 22, 2019.

HAMPTON ROADS SANITATION DISTRICT

By M/?

Edward G. Henifin,

.E., General Manager

COMMONWEALTH OF VIRGINIA,
CITY OF VIRGINIA BEACH, to-wit:

The foregoing agreement was acknowledged before me this & ?;J'M day of

\hmgw\/ , 2019, by Edward G. Henifin, P.E., General Manager, Hampton
Roads Sanitation District.
m;{tw QQJUUQ
Notaiy Public
My commission expir
JENNIFER LYNN bAscl

. . #5iibs=) NOTARY PUBLIC - REG, #361710

Registration No.: " COMMONWEALTH OF VIRGINIA
MY COMMISSION EXPIRES AUGUST 81, 2022

621138 Page 11 of 14



Agreement for Cost Sharing of the HRSD Huxley Place to Middle Ground Boulevard Interceptor Force

Main Extension (JR012100) and City of Newport News Huxley Place Sanitary Rehabilitation &
Replacement

IN WITNESS WHEREOF, the City of Newport News (CITY) has caused this Agreement
to be signed by the City Manager on its behalf pursuant to Resolution adopted by the

City Council on __Japuary 8 , 2019,

CITY OF NEWPORT NEWS

By «[f\ZM

Cynthia D. Rohlf, City MTager

ATTEST: ﬁ | .

City Clerk  /

COMMONWEALTH OF VIRGINIA,
CITY OF NEWPORT NEWS, to-wit:

The foregoing Agreement was acknowledged before me this ﬂ'“" day of

; )g nu o 15 \\zm‘gp y,Cynthia D. Rohlf, City Manager, City of Newport News,
Virginia. SNA A B,

SN oNwR O, %,
SO WWORWEG TG 7
N ;55?:_ P '33"u'7!“225
S /REGISTRATIONNO., Z
= 7647821 . . ()—B\/\_
= IMYCOMM.EXPIRES! = ,
Z he——— § Notary Public
Z N §§:

2 .""Qf )
My commission efbjfe\s;:qk\h&‘\if&b

i

Registration No.: ~] 4 o}

orm and Correctness: wwaw
S s

Director of Engineering

ity Attorney

Page 12 of 14



Agreement for Cost Sharing of the HRSD Huxley Place to Middle Ground Boulevard Interceptor Force
Main Extension (JR012100) and City of Newport News Huxley Place Sanitary Rehabilitation &
Replacement

Exhibit 1

HRSD Facilities Location Map

HRSD FORCE MAIN

=
=
o
5w -
¥ = T C
X o Z
<0 N
= AQ’
e
)
&S
&

HRSD FORCE MAIN

HUXLEY PLACE

MATCH LINE
ALPINE
STREET

CARNEGIE
DRIVE

HAMPTON ROADS SANITATION DISTRICT
EXHIBIT 1 e it HRSD FORCE HUXLEY PLACE TO MIDDLE GROUND BOULEVARD
; Engineers | Construction Managers | Planners | Scientists MAIN ALIGNMENT INTERCEPTOR FORCE MAIN EXTENSION
niai

Page 13 of 14



Agreement for Cost Sharing of the HRSD Huxley Place to Middle Ground Boulevard Interceptor Force
Main Extension (JR012100) and City of Newport News Huxley Place Sanitary Rehabilitation &

Replacement

Exhibit 2
CITY OF NEWPORT NEWS
GRAVITY SEWER
=
p=3
) \ = g
AN )) o
N\ ou =
7 x = >
N x o &
< <0 -
// E AQ/
Vi e,
L Q{}L \\
&S
&9
CITY OF NEWPORT NEWS
GRAVITY SEWER
w
% HUXLEY PLACE
T w w
Q = [} O w
g o W >
H
E = <C 5 ha DQ:
i <
H (&}
1
Y
250 0 250 500
(= =, ! | 1" =250
HAMPTON ROADS SANITATION DISTRICT
EXHIBIT 2 v e CITY OF NEWPORT NEWS HUXLEY PLACE TO MIDDLE GROUND BOULEVARD
32 Engineers | Consiruction Managers | Planners | Scientists SANITARY SEWER ALIGNMENT INTERCEPTOR FORCE MAIN EXTENSION
—

City Facilities Location Map

Page 14 of 14




HRSD COMMISSION MEETING MINUTES
January 22, 2019

ATTACHMENT #5

AGENDA ITEM 13. — Williamsburg Treatment Plant Advanced Nutrient Reduction
Improvements Presentation



| WS p— ) e——
i Bl S e e

Cleaning wastewater every day for a better Bay.

Williamsburg Treatment Plant
Advanced Nutrient Reduction
Improvements

January 22, 2019



Lower Nitrogen with a Small Budget and Ingenuity

5 stage + stepfeed + swing zone + split NRCY

RAS
Intermed Effl
Primary Effl




Mechanical
Screens

Grit Tanks

Recycle
ke Pump
inors = v Station
Clarifiers

Ry
)
] I :/I . I b
Intermediate D
Clarifiers =

Oxidation

Daily Influent Flow 9 mgd (1 mgd . — Towers
from brewery) = o S
Influent COD Conc 815 mg/L : e
Influent TKN Conc 49 mg/L
Primary Effluent COD Conc 644 mgiL
Effiuent

. . Valve Vault
Intermediate Clarifier

Effluent sCOD Conc

74 mg/L



Process Flow Diagram (MLE Configuration)

Primary Effluent Diversion

Ferric

Ferric
Sulfate

Sulfate

Anoxic Anoxic Aerobic Aerobic Aerobic
— — — Secondary
5 oY O oY O a RSO Clarifiers
Prlr!'lary Sacie o 2 o 5 © © Effluent
Clarifiers 252 2 22
| | l Intermediate s clbisciie alp S0
Influent —» ‘DI\/—’K/ Y Clarifiers . 5 : 0 5
Screening T o0 o 9 Lo o |
Grit Incinerator i
Removal N Scrubber
Tgi'::::ir Water Oxidation NRCY
(Not in service Howers _wAS RAS
in 2015) <
fs --p i
Filtrate Gravity
< Belt
! Thickener
1
i
| TWAS
i
! E
Centrifuge
Dewatering

Incinerator

|| S p— Y om——_— )

o Al . el B



Project Goals — Nutrient Reduction

i | Legend

« James River Bubble Permit ® p—
— 7 Plants - S
— Nitrogen 2 e
= 4.55 million pounds/year e~

(2017)

Current Effluent Permit Limit for Concentration
Williamsburg (mg/L)
14 (AA)

TP 2 (AA)
) o I L‘"N o \r’ tl r:-g (‘;qa_I rao ] Fa_ HR




Liquid Process Flow Pre-2011

Primary
Clarification (3)
Intermediate Clarification (2)
L { > Oxidation Towers Se_egonF!ary
(3)/Intermediate Clarification (3)
: Treatment
| | Aeration Tanks (4)
: Oxidation Tower Recycle | :
! | |
A\ | |
Primary solids are sent to ! :_ L ﬁﬁs_ _____________________
Gravity Thickener : : Q s
H_ __________
| WAS
\/
Intermediate Solids and WAS are sentto a
Gravity Belt Thickener
I ™
6 E I S e’



Liquid Process Flow - May 2011 to January 2017

Primary Effluent Flow Diversion Pumps (2)

Primary
Clarification (3)
> Intermediate Clarification (2) Aeration Tanks (4) - MLE Configuration
f > ] Oxidation Towers Nitrate Recycle St_?c_:onqary
(3)/Intermediate v Clarification (3)
I |-
i Lbsniionls T Anoxic| Anoxic Aerobic
: Oxidation Tower Recycle | :
| | I
\/ | |
Primary solids are sent to : :_ o _Iﬁﬁs_ B L |
Gravity Thickener | - Q, -
o] Aeration
| WAS tanks
v
Intermediate Solids and WAS are sentto a conve rted to

Gravity Belt Thickener MLE



Operational Considerations

« Variability in brewery load
— High & very low (or zero) COD loading
— Impacts flow split between oxidation towers and aeration tanks
— Impacts ammonia loading into aeration tanks

* Incinerator scrubber water
— Treated in oxidation towers prior to aeration tanks
— No formal sidestream process

— Nitrification upsets associated with incinerator scrubber water not being
treated in oxidation towers

e Bio-P
— Unreliable in summer

— Issues with warm weather are further exaggerated when oxidation
towers partially nitrify in summer (adds NO3 to anaerobic zone)

|| S p— Y om——_— )

8 B B R el e



Historical Data Review and Modeling

Liquid Process Flow — May 11 to January 2017 — MLE Configuration

Intermediate Clarifier

Effluent
RAS o
Tank #4
Aerobic
P!E FIO.W Tank #3
Diversion : ®_| -
Splitter 9 Aeration
Box @ | Effluent
Tank #2
Tank #1
@
| . f— ] c——




Ferric
GBT Filtrate

Centrate

Upgrade Evaluation Using Process Modeling

Ferric

As—

ana

Cell 1

[N
r

Cell 2

¥

Cellz | Cell4 Cell 5

i.'.rv.'_rn‘;} o __._|:},_‘Ir >

_

-

10

Eff
T L
:WA 5

L&

|| S p— Y om——_— )
d

N

Bt



Phased Upgrades

MLE

sm_!e-utepfeedq»swlng:oned-spﬂtrmcv




Phase I. 5-Stage Upgrade

January 2017 — Auqust 2017
5 stage + stepfeed

RAS
Intermed Effl
Primary Effl

Installation of 3 baffle walls (yellow dashed lines)

Adjusted NRCY discharge piping

Addition of step feed of MLSS

Moved mixer to 2" anoxic zone LA C_-"")

Aeration grid modifications



Phase Il: 5-Stage Upgrade

August 2017 - current
5 stage + stepfeed + swing zone + split NRCY

RAS
Intermed Effl
Primary Effl

» Additional baffle wall for swing zone

e Addition of large bubble mixing in swing zone

*  Aeration grid modifications

 NRCY intake modifications LA J2C_-" )
. 13 | Al N el B

Actuators for DCS control



Phase Il: 5-Stage Upgrade

Swing Zone Operation

Can aISO operate aS: MNITRATE CONTROL PHOSHPATE CONTROL{|HIGH FLOW
* Anoxic
e LowDO
* ABAC (Ammonia Based Aeration Control)

* NOS3 & NH3 sensors in aeration effluent
determine swing zone operation

* Air OFF (anoxic) when NOS3 > high setpoint
* Air on 0.25 mg/L when NOS3 < low setpoint
« ABAC when NH3 > setpoint e

. llglgrdrmal DO overrides for high flow and high e e UL LONTEY (e

{ ENTER

14 ] [ |



Construction Details — Baffle Wall Modifications

» Material costs = $4,000 (each)

» Fiberglass
» 1/8" PVC roofing panels
» Stainless steel accessories

« Fabrication & Installation by HRSD
maintenance staff
& : ST

-

15 |



Construction Details — Swing Zone Mixing created by HRSD staff using low pressure air




Construction Details — Development of Big Bubble Mixing System

A ez g

Sizes tested ranged from 0.25 cf to 7.0 cf

Large Trashcan

¥

L



Big Bubble Mixers in Action




Construction Details — Upgrade Cost Breakdown

Modifications per Treatment Train Total Cost

 Installation of 3 baffle walls
 Adjusted NRCY discharge piping

I e  Addition of step feed of MLSS $78,000
« Moved mixer to 2" anoxic zone

 Aeration grid modifications

 Additional baffle wall for swing zone

e  Addition of large bubble mixing in swing zone
e Aeration grid modifications

* NRCY intake modifications

e  Actuators for DCS control

I $100,000

Total $178,000 ,




Sewage Treatment

Screening
Plant Influent

Grit
Removal (2)
Prima

Clarification (3)

Landfill

Current Process Flow Diagram

Intermediate Treatment Bypass Pumps (2)

Madified Aeration Basins (4)

Erimary solids are sent lo
Gravity Thickener

Solids Handling

Brimary Solids

Intermediate and I
‘Waste Solids |

I

I

Gravity Belt Thickener

Filtrate goes back to the
Primary Effiuent

I
I
} Oxidation Tawsr Recycle
|

Intermediate Clarification (2) i
Nitrate Recycle Sacondar
Oxidation Towers (3)f Clarificaton (3
Intermediate Treatment z
wo|E
g Ancic Agrobic Anaxic | © ; 3
+ ‘ -4 TaF
| &
|
1 | L}
| I RAS
1 lmmmem -—-
1 |
|
:‘ ,,,,,,,,,,,,,,,,
1 WAS
1
1
Y
Intermediate Solids and WAS are sent 1o a Gravity FOG water EQ tank FOG Receiving Tank
Belt Thickener
FOG water goes lo ===

aeration splitter box

Settled FOG lo solids holding tanks

Grease to Fumace
__________ o P
ANE Y

vy
Centrifugs for Dawahsring\ (

\WAVAVAVAVAVAN

Centrate goes back o the
Primary Effluent

1
+

Muitiple Hearth

Fumace

Contact Tanks (4)

Disinfection
- Sedium
Hypochlorite

Grease Trap Waste

Scum Concentrator

—

=% Ash o landfill



Post-Upgrade Performance — Historical Effluent TN (Monthly Avg.)

15

14 __: LI?haseI)L Phase li
%1Wi . o
b N A e
.6 ANV TR ;

Jan-11 Aug-11 Mar-12 Oct-12 May-13 Jan-14 Aug-14 Mar-15 Oct-15 Jun-16 Jan-17 Aug-17 Mar-18 Oct-18 w=®



Total Nitrogen mg/L

8.0

7.0

6.0 -

50 -

4.0 -+

3.0 -

2.0 -+

1.0 -

Post-Upgrade Performance — Effluent TN by Phase

Original MLE

Phase |

Phase | - complete
Phase Il - under Construction

Phase Il

D
¥ 4




Post-Upgrade Performance — Historic Power Usage

Effluent TN, mg/L

14 1600
==Effluent TN
12
=¢—Power usage - 1500
10 -
- 1400 3
=
8 )
[+7)
- 1300 B
=
6 — S
()
s
- 1200 ©
4 \. Q.
- 1100
2
- T T T T T T 100[]
3/13/2010 7/26/2011 12/7/2012 4/21/2014 9/3/2015 1/15/2017 5/30/2018




SWIFT Effluent Goals

Anticipated Future Effluent Goals | ~oncentration
(mg/L)

TIN

TN
TP

24

< 5-6
(instantaneous)

< 4 (monthly avg)
< 1 (monthly avg)



Post-Upgrade Performance — Effluent TIN for SWIFT Treatment Goals

10.0

9.0

8.0

SWIFT 70
requires N ‘. — ' —

=
[-1:]
£
<6 mg/L TIN z
4.0 | i '
3.0
2.0 -
* Analyzing 10 minute TIN sensor data 10 -
Jan 1 — Sept 28, 2018 ' ' f

* Only 94 hours (1.4%) TIN > 6 mg/L - . . . . . . . . |
. . . 1/1/2018 1/31/2018 3/2/2018 4/1/2018 5/1/2018 5/31/2018 6/30/2018 7/30/2018 &/29/2018 9/28/2018
e 18 hours — oxidation tower failure

e 76 hours — wet weather / storms

|| S p— Y om——_— )

25 i HE . el B



Summary

BNR upgrades greatly improved N removal
 Phase I. Baffle walls, step feed, NRCY mods
 Phase II: Swing Zone, NRCY mods

Bio P operation more stable
e Anaerobic Zone, NRCY mods

Construction effort completed in-house for
only $178,000

2018 TN avg = 3.17 mg/L

26 i HE . el B



Future Work

« NO3 based NRCY - Based on NOx in 1st and 2"d anoxic
« ABAC in cell 3 and cell 5 (reaeration in effluent channel)
« Better DO control and handling excess air

* BioP improvements in anaerobic zone

RAS
Intermed Effl
Primary Effl




HRSD COMMISSION MEETING MINUTES
January 22, 2019

ATTACHMENT #6

AGENDA ITEM 14. — Capital Improvement Program (CIP) Quarterly Update
Presentation



Cleaning wastewater every day for a better Bay.

Capital Improvement Program
Commission Briefing

January 22, 2019



Outline

CIP Expenditures for FY-2019
CIP Performance Metrics

Summary of Projects Requiring Additional
Appropriation in CY-2018

Consent Decree/Sewer Rehabllitation Plan — Project
Updates

Significant Project Updates

Project Focus:

» Pressure Reducing Station Reliability Modifications
and Upgrades

2 - )
Ly |



$M Spending

160

140

120

100

80

60

40

20

CIP Expenditures for FY-2019

Cumulative Monthly Expenditures & Reimbursements

134.0
121.1
109.1
97.3
86.4
76.3
66.1
549
=¢—Planned Spending
43.4 ;
== Actual Spending
=fp=\N/QIF Grant Reimbursements
31.8
24.7
9.3 19.0
5.
8.9 0.00 0.00
‘ T ‘ 1 ‘ T ‘ 1 ‘ T T T
JULY AUG SEPT OCT NOV DEC JAN FEB MAR APR MAY JUNE
Month | N ] e——
| [ | |~ g

3



CIP Expenditures for FY-2019

CIP Projects with Largest Spending Projections in FY-2019:

Planned
Project Name Fy-2010 cip  Actual FY-2019
: Spending
Spending
Atlantic Treatment Plant Thermal
Hydrolysis Process (Cambi) $20,000,000 $9,357,500

Virginia Initiative Plant Nutrient

Reduction Improvements — Contact B $6,379,000 $2,564, 800

Program Management of SWIFT Full $6.154,000 $464.800
Scale Implementation

4 | W | c———
] [ | i ]



CIP Performance Metrics

e CIP Spending and Staffing

e Construction Contracts Awarded in CY-2018

e Construction Contracts Completed in CY-2018



CIP Spending and Staffing

CIP Spending for Calendar Year 2018 = $108.2M
($27.1M Design, $81.1M Construction)

Internal Staffing:
Engineering Department Staff = 43 Full-Time, 7 Part-Time

External Staffing:
Design Services Staff
Construction Services Staff

135 Full-Time Employees
450 Full-Time Employees

Total = 585 Full-Time Employees
6 [ — T



Construction Contracts Awarded in 2018

2018 Construction Bids

. . CIP Engineer's . Average of . . #
Project Name CIP Bid Date Estimate Estimate Low Bid Bids High Bid Bidders

Boat Harbor Treatment Plant Switchgear & BHO15300 | 12/18/18 | $8,500,000.00 | $8,990,500.10 | $6,893,065.00 | $7,831,150.00 | $8,663,385.00 | 3
Controls Replacement
Kirby Street Sanitary Sewer Rehabilitation MP011800 | 09/06/18 | $813,400.00 $782,026.28 | $663,866.00 | $908,244.00 | $1,147,500.00 | 5
North Trunk Part B Replacement WB012200 | 11/15/18 | $1,371,000.00 | $2,012,410.00 | $1,479,880.00 | $2,141,904.21 | $2,639,290.50 7